
Addressing the environmental effects of mining on 
the Ngakawau River

D.M. Elder, M.H. Pizey, P.A. Weber, P. Lindsay, P.J. Rossiter, G.A. Rutter, D.G. Thomas, F.M. Crombie, T. Cooper, J.J Wildy

Solid Energy New Zealand Ltd 

ABSTRACT 

On 17 May 2005 Solid Energy committed to a five-year programme to improve the water quality of the 
Ngakawau River.  Following extensive stakeholder consultation, Solid Energy committed to agreed water-
quality targets of pH ≥ 4.7 (99% of the time); Al < 1 mg/L (99% of the time); NTU to be no greater than 25 NTU 
(based on a 30-day rolling median); and clarity to be >54 cm (NIWA Clarity Tube) > 90% of the time during 
base flow conditions (base flow is typically observed 70 to 75% of the time).
[...]
Results (Figure 11) demonstrated that straw was the most successful method to mitigate erosion.  The ability for 
hydro-seed to work was initially compromised by poor winter growth but sediment loss was significantly 
reduced once the grass had established in the second 6 month period.  After one year the straw had started to 
break down and was no longer as efficient at retaining sediment whereas the grass established by hydro-seeding 
had greater longevity.

As a result of this research Solid Energy has implemented a procedure whereby straw is applied (4 tonnes/ha) as 

soon as practical to areas rehabilitated with respread soil and hydro-seed is also applied before seedlings are 
transplanted. 



Figure 10.  Erosion control gutter used to measure sediment loss from trial plots.  Further details of the design, 
methodology, and results are available (Shadbolt and Weber, 2007).

Figure 11. TSS (mg/L) for all trial plots divided into 6 monthly intervals

4.2.3 VEGETATION DIRECT TRANSFER (VDT)

Vegetation Direct Transfer (VDT), also called ‘habitat-’ or ‘community-translocation’ is a method whereby
intact mats or sods of vegetation and the attached soils are removed and relocated to sites which have been 

prepared for rehabilitation (Figure 12). VDT minimises structural damage, enabling the salvage, relocation and 
reuse of the biotic layers (i.e. vegetation, topsoil, intact root structures, plant litter, seed and seedling banks, 
microbial and mycorrhizal root associations, and invertebrates) in a way that preserves the potential for natural 
regeneration (Rodgers et al., 2011). VDT has been developed at  Stockton Mine since 1998 and has become the 
preferred rehabilitation method for rehabilitating high-value, low-stature ecosystems.



Figure 12: VDT bucket salvaging thin sods from pavement.  The bucket has a cutting front edge and flat base

A field study carried out in May 2011 demonstrated the greater effectiveness of rehabilitation, including VDT, in 

limiting sediment run-off (Figure 13). The study was carried out during a moderate rainfall event (80mm in 24 
hour period), with water samples collected from rehabilitated slopes with three different rehabilitation treatments 
(VDT, hydro-seeding, straw mulching), and from three non-rehabilitated areas (old overburden area, active 
overburden area, active coal pit). The grab samples were analysed for total suspended solids (mg/L) and visual 
clarity (Bonisch and Rossiter, 2011). 

All three rehabilitated slopes generated run-off with high clarity and comparatively low TSS: (61 mg/L for VDT; 
31 mg/L for hydro-seeded slope; 74 mg/L for straw mulched slope).  By comparison, the non-rehabilitated 
slopes had poor visual clarity and very high TSS: (854 mg/L for old overburden dump; 49,260 mg/L for active 
overburden dump; 22,348 mg/L for active coal pit) (Figure 13).

Figure 13. Total suspended solids (mg/L) in water run-off from sites under different treatments.

Thus VDT also provides an immediate ground cover which reduces TSS in run-off to levels comparable with 
hydro-seeding and straw mulching.  The direct costs of VDT are highly variable (~$40,000 – $200,000 per ha) 
and are greatly influenced by the capital cost of machinery used to transport the VDT, the distance and elevation 

between VDT source and destination (rehabilitation) areas, and the proportion of down-time the fleet spends not 
transporting or loading sods.    However, in comparison with traditional soil spreading and planting techniques, 



VDT is overall less expensive when considering the ‘life-cycle’ costs involved in conventional rehabilitation, 
which include erosion control (such as hydro-seeding and/or straw-mulching and/or silt fences to retard sediment 

mobilisation), weed monitoring and control and on-going management. VDT also reduces the time required to 
achieve closure criteria (such as vascular plant cover and height and species assemblages).  Further information 
on VDT is available (Rodgers et al., 2011)

4.2.4 SEDIMENT CONTROL

As a first line of defence against the transport of sediment from active mining areas into waterways the site uses 
silt fences to trap water and entrained sediment.  The fences are installed prior to mining in the area (Figure 14).  
The fences are reinforced with wire to support, intensive, overland flow and sediment loads.  Site personnel 

undertake checks of these fences as part of a monthly maintenance programme and after each significant rainfall 
event (i.e. >50mm in any 24 hour period).  Erosion Control Tubes (ECT) or strawbales are also used and enable 
rapid filtration of water unlike silt fences that are designed to stop water flow.  

Road side check dams (Figure 15) are installed on roads with a life of > 3 months and their purpose is to reduce 
the velocity of concentrated flows, thus providing some sediment control from roadside runoff and reducing the 
effects of scouring on the drain (and hence more sediment generation).  The distance between check dams is 
based on the gradient of the slope:

 Gradient steeper than 10%:  check dam separation to be no more than 30m 

 Gradient flatter than 10%:  check dam separation to be no more than 45m

Figure 14. Since fence installed prior to mining. Figure 15. Roadside check dams at Stockton Mine.

4.3 TREATMENT

4.3.1 SEDIMENT PONDS

As shown in Figure 13 the greatest sources of sediment from the mine site are active pits and overburden areas.  
Because only 180 ha of the 930ha disturbed by mining is rehabilitated there is a significant amount of sediment 
created.  The first line of treatment is sedimentation ponds.  

In-pit sediment sumps or dams are an essential water management tool for Stockton.  They provide primary 
settlement of medium–coarse sediment in medium and high flows and significant settlement of fine sediments in 
low flow situations.  Typically the structures are 2.5m in depth (and no more than 3m) and are designed to have a 

length to breadth ratio of greater than two to be most effective at settling sediments than an impoundment with 
irregular shape and/or a length to breadth ratio of less than two where short circuiting can occur.



Discharge from the sediment sumps is either by a spillway or floating decant.  Sumps are sized based on the 
upstream catchment and the following general rules apply:

1. Sumps without a floating decant require a surface area of 500m2 per ha of catchment

2. Sumps with a floating decant require a surface area of 200m2 per a of catchment

Sumps are inspected weekly and any maintenance or sediment removal is scheduled with operations as a 

priority.  The sediment excavated from the sediment ponds is carted to a nearby fines disposal area that prevents 
the fines from being remobilized.  Other options for reuse of this material have been discussed in Section 3.2.2.

4.4 STOCKTON BLACK WATER TREATMENT PLANT

Part of the water management approach at Stockton is to separate black-water (containing coal fines from mining 
pits, ROM pad, and processing site) and brown-water (containing general mining sediment other than coal) at the 
source of generation and transport them to the treatment plant.  The reason for this is that the removal of fine 

suspended coal is inherently more difficult.  This is a function of the lower specific gravity of coal compared to 
mineral sediment, which results in differential settling rates that result in a higher concentration of coal fines 
remaining in suspension (Kingett Mitchell, 2005). 

The standard process of sedimentation ponds thus does not achieve the desired water quality for black-water and 
a black water treatment plant was designed and constructed.  The final stages of this plant were completed in 
2010.  The Stockton Black Water Treatment Plant (BWTP) is an example of a classical active mine water 
treatment process, which involves, neutralization of the acidity, flocculation of the precipitates and sediment, 
consolidation of the sludge, and discharge of clean water.  A conceptual design is provided in Figure 16; and 
Figure 17 provides a view of the as-built plant.

In the initial stages of treatment the acidity (H+, Lewis acidity associated with dissolved Fe and Al) is neutralized 
by Ca(OH)2 in the flash mixer.  Ca(OH)2 is used due to its almost instantaneous neutralization capacity, unlike 

ultrafine limestone that requires up to one hour o f turbulent mixing.  A precipitate is formed composed of 
Fe(OH)3 and Al(OH)3 together with gypsum and any suspended sediment in the flocculator (flocculant is added).  
Separation of the clean water from the floc occurs in the lamella thickeners and the sludge underflow is sent to 
centrifuges for further dewatering.

Figure 17.  Schematic flow diagram for the Stockton Black water Treatment Plant.  From Ellis (2008).

INFLUENT
DUNCAN'S DAM

MIXED TANK

LAMELLA CLARIFIER

LAMELLA CLARIFIER

POLYMER

OPEN TANK

INFLUENT
FORD CREEK

BLENDING
TANK

PADDLE FLOCCULATOR

LIME

POLYMER

HYDROXIDE 
FLASH MIXER

PADDLE 
FLOCCULATOR 

LAMELLA CLARIFIER No. 1

LAMELLA CLARIFIER No. 2

MANGATINI STREAM

DEWATERING PLANT 

PADDLE FLOCCULATOR

MIXED TANK

Sludge Recycle

PS No.1

Sludge Recycle

PS No.2

Site Liquors 
Wet Well

SLUDGE 
CAKE PAD

INFLUENT



Due to the increase in pH and the addition of flocculant a significant component of the dissolved Fe and Al in 
solution is precipitated together with suspended sediment and coal fines.   Results (Table 3)  indicate that the 
BWTP is effectively removing ~99% of the dissolved aluminium and iron respectively and reducing turbidity by 
~84%. 

Figure 18.  The Stockton Black water Treatment Plant.  Photo from Ellis (2008) prior to the installation of the centrifuges.

Table 3. Relative improvement in mine water composition following treatment by the Stockton BWTP.

Units Mean Influent Mean Effluent Percentage 
Reduction

pH - 3.4 6.4 -

Turbidity NTU 19.4 3.19 84 %

Suspended Solids g/m3 19.7 8.18 59 %

Dissolved Aluminium g/m3 29.8 0.13 99.6 %

Dissolved Iron g/m3 15.8 0.07 99.5 %

4.5 THE MANGATINI SUMP

The Mangatini Sump is another significant component of the Stockton Water Management Project aimed at 
achieving community water quality targets.  It has been designed to capture and remove sediment by gravity 
settlement derived from upstream mining areas and also precipitate AMD sludge created by the upstream 
neutralisation of acidity.  In the near term the sump is intended to provide sediment storage for 10 to 15 years of 
the mine when sediment rates (TSS) will remain high due to mine disturbance.  In the long term, the sump is 

intended to provide AMD sludge storage capacity from ongoing AMD treatment for up to 100 years.  Eventually 
it is anticipated that the sump will be drained, capped, and integrated into the final rehabilitation plan of the 
mine.

The sump was excavated entirely below coal floor following mining of the MG05, MG06 and MG07 mine 
blocks. The total excavation volume from coal floor to the sump bottom (RL 567 m) is approximately 1.8 

million BCM,  which makes it one of the largest sediment control structure in New Zealand.  The total water  
storage capacity for the normal operating level (RL 593.5 m) is about 900,000 m3 of  which approximately 
443,000 m3 is live storage. Flows of up to ~15 m3/sec are diverted from the Mangatini Stream into the sump via 
a low diversion structure located on the Mangatini Stream.  A floating decant structure decants treated water 
from the surface of the Mangatini Sump and conveys it through a tunnel back to the Mangatini Stream.



Figure 19. Aerial view of the Mangatini Sump. Figure 20.  Influent via the Mangatini Stream into the 
Mangatini Sump.  Note limestone dosing turbidity

5 RESULTS – IMPROVEMENTS IN WATER QUALITY

The following figures demonstrate the improvements to water quality in the Ngakawau River since limestone 
dosing started in early 2007.  As can be seen significant reductions in the acid load have decreased dissolved 
aluminium and increased pH.  Improvements towards targets for clarity and turbidity (Figures 23, 24) has not 
been as good as the limestone remained in the stream together with precipitates.  However, clarity is significantly 
improved after June 2010 following commissioning of the Mangatini Sump.  

Figure 21.  pH results (daily) for the Ngakawau River.

Figure 22.  Dissolved aluminium results (daily) for the Ngakawau River.



Figure 23.  Clarity (cm) results (daily) for the Ngakawau 
River.

     Figure 24.  Turbidity for the Ngakawau River.

Analysis of the above results for site NR in the Ngakawau River indicate that between 6 April 2007 and 21 September 2011
the pH was ≥4.7, 96.7% of the time; and dissolved aluminium was < 1 mg/L, 94.6% of the time, which was close to targets.  
From January 2011 to September 2011 the pH was ≥4.7, 97.3% of the time and aluminium was < 1 mg/L, 98.3% of the 
time.  These results demonstrate that Solid Energy is close to its agreed stakeholder targets and effectively managing the 
effects of AMD on the Mangatini catchment.

In regards to sediment load (turbidity) and water clarity, which is a function of erosion products, ultrafine limestone dosing, 
and AMD precipitates, significant improvements have occurred over the last six years, particularly in the last twelve months 
following commissioning of the Mangatini Sump and upstream UFL dosing.  Between 6 April 2007 and 21 September 2011
the target in regards to turbidity was 96.1% (25 NTU, 30 day rolling median); and in regards to clarity was 41.3% (>54cm 
during base flow). Subsequent to further process improvements (completion of the Mangatini Sump and upstream limestone 
dosing above the sump) results for the period January 2011 to September 2011 have increased to 100% of the time for 
turbidity (25 NTU, 30 day rolling median) and clarity has increased to 89.8% (>54cm during base flow assuming base flow 
is 70% of the time).

6 DISCUSSION AND CONCLUSIONS 

As this paper has demonstrated Solid Energy has undertaken a significant amount of work to manage sediment 
and mitigate the effects of acid forming overburden over the last six years.   The capital costs for the Mangatini 
Sump, BWTP, associated water management infrastructure (e.g., A Drive Dam, Ford Creek Dam, Duncan’s 
Sump), and the temporary limestone dosing plant is close to $45M.  Further capital commitments are planned in  

the future such as the long-term (100 year) Limestone Dosing Plant ($4M) to be built above the Mangatini 
Sump.  The long term limestone dosing plant above the Mangatini sump is expected to improve water quality 
further.

The results presented have shown a significant improvement in water quality in regards to acid load (pH) and 
dissolved aluminium and confirm that tackling the Mangatini Stream first was the best option for significant 
improvements in water quality in the Ngakawau River.  Further work is required to reduce suspended solids to 
improve water clarity.  This includes other streams that impacted the quality of water in the Ngakawau River 



(Mine Creek, Ford Creek, Fly Creek, and St Patrick Stream) and this work will be undertaken in the next few 
years.

Acid Mine Drainage (AMD) is a significant environmental liability at the Stockton Coal Mine located on the 
West Coast of New Zealand. This liability is the product of historical and current coal mining and the associated 
oxidation of pyrite.  Management and treatment of the effects of AMD will last at least 100 years.  Management 

of sediment and TSS will be intensive in the short term but post closure following rehabilitation and canopy 
closure this will reduce and eventually the adverse effects will be negligible.

Significant progress has been achieved to date and further improvements are planned.  It is anticipated that with 

the improvements to stream health there will be an increase in biodiversity.  Noteworthy results to date include 
the return of galaxids inanga (whitebait) in the Ngakawau River (with some good catches being recorded).